



Centre Court, Meridian Business Park
 Leicester, LE19 1WD, UK
 Telephone: +44 (0) 116 263 0330
 Facsimile: +44 (0) 116 263 0311
 www.intertek.com/consumergoods

Test Report

Number: LECFI00321159 **Date:** 29/09/2011

Customer: PPSS Ltd
 Knaresborough Technology Park
 Manse Lane
 Knaresborough
 HG5 8LF

For the attention of Joanna Kaiser

Sample Received: 21/09/2011

Your Reference: Cut-Tex@PRO

Specification: EN 388:2003

Sample Description: Cut-Tex@PRO Material

Components:

Notes:

Tests Conducted:	Method	Sample	Pass/Fail
Gloves - Abrasion Resistance	EN 388:2003	Cut-Tex@PRO	Level 4

Results: See attachment

Unmarked tests included in this report are on our UKAS Scope 0947.

Tests marked (^) in this Report are included on Intertek Labtest Leigh Scope 1516.

Tests marked (^^) in this Report are included in the UKAS Scope of the sub-contractor who performed the test.

Tests marked (*) in the Report are not included in our UKAS Scope.

Tests marked (**) in the Report are not included in the UKAS Scope for the sub-contractor who performed the test.

Opinions and interpretations expressed herein are outside the scope of UKAS Accreditation.

Note: A sub-contractor whose certification comes under ILAC agreement would also be marked in the same manner as a UKAS sub-contractor.



9341 GLOVES - ABRASION RESISTANCE (EN 388:2003 6.1)		
SAMPLE	Results	Performance Level Achieved
CUT-TEX®PRO MATERIAL	No holes developed after 8,000 cycles.	Level 4

